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COCHIN SHIPYARD CENTRAL LABORATORY

Cochin Shipyard Limited, Perumancor PO., Kochi - 682015
Tel: +91 484 2501242, 2501224, Fax: +91 ;184 2370897 e
il: hinshipyard.com
Email: laboratory@cochi py oNABL
CHEMICAL & MECHANICAL
T-2110 & T-2111

q3teruT OIS TEST REPORT

Customer: Report No / Date CSCL/TR/00021 56/02/00/1 5-16 dt.15.03.1 T

Your reference / Date No. Nil dt.08.03.16

M/s Confident Projects (India) Pvt Ltd 1o B e o e
868/2.S.A.Road Our Reference / Date 20160308E0002156

yttila,Kochi-19 Sample description  'Steel
Quantity 68et
Report Issued to: Nature of Test Mass per Meter, Tensile, Bend
Test Reference IS 1786:08,1S1608:05,1S1599:12
M/s Confident Projects (India) Pvt Ltd Samples received 08.03.16
Kochi Division ST
Date of Completion 114.03.16
Test witnessed by Not Applicable 4[
TEST RESULT
PHYSICAL TEST
t_gqmpment/Capacsty UTM/1000kN T Make: " Shimadzu J
Date of Calibration: : 09.02.16 Next Calibration due: | 08.02.17
1 ! ; s M:’Is.-st per Tensile test Bend Test T
ample Id. eter : P :
& 6 ) i) - | o Cor " Bend | Observation
11 08mm-1 0.402 & - z - =
2, 08mm2 - 508.9 6000 | 253 - 1 s
'3 08mm-3 - 1 - _40/180° | Pass |
;4 10 mm-1 0585 - = _ S
5 10 mm-2 o 603.9 238 LI e T
6! 10mm-3 - 2 = " 40/180° Pass
7! 12 mm-1 0.912 = s - - —
18 12mm-2 - 605.5 672.7 22.0 - -
9 12mm-3 - - . - 50/180° | Pass
10 16 mm-1 1.596 = o i _ R
M, 18mm-2 - 565.9 6621 19.9 e i
12} 16mm-3 - = - - 50/180°  Pass
13 20 mm-1 i 2420 = P = 3 _ o
14 20 mm-2 - 6058 | 691.1 19.5 : 5
15 20 mm-3 - — * - = 50/180° Pass |
17| 25 mm-2 5749 | 6830 =i I T
18| 25 mm-3 - . - - - - 60Y/180° PassJ

YS: Yield Strength UTS Ultimate Tensnle Strength, GL: Gauge Length, A:Cross Sectional Area
- This Parameter does not come under the scope of NABL Accrednatlo
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